ENHANCED BIOLOGICAL PHOSPHORUS REMOVAL USING A
SEQUENCING BATCH RBC
By
Robert Simm

B.A.Sc (Civil Engineering) University of British Columbia

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF
THE REQUIREMENTS FOR THE DEGREE OF

MASTER OF APPLIED SCIENCE

in
THE FACULTY OF GRADUATE STUDIES

CIVIL ENGINEERING

We accept this thesis as conforming

to the required standard

THE UNIVERSITY OF BRITISH COLUMBIA

September 1988

© Robert Simm, 1988

7



In presenting this thesis in partial fulfilment of the requirements for an advanced degree
at the University of British Columbia, I agree that the Library shall make it freely
available for referénce and study. I further agree that permission for extensive copying
[...]
microscopically examined and microfauna present were identified using taxonomic keys.
A succession of microfauna from stage to st#ge was observed in both full and laboratory
scale RBC’s. Filamentous bacteria were found to dominate the biofilms in the first stage
of the RBC’s tested.. Attached ciliates were the most frequently dominant microfaunal
group in the second stage laboratory and first stage full-scale units. Rotifers and
Sarcodinians were the dominant group in the third and fourth stage of lab units and



Chapter 2. Literature Review - 15

the third through sixth stage of full scale units. The authors related population levels
‘o‘f four microfaunal groups to the concentration of COD and ammonia.

Kinner and Maratea (1985) examined Bioﬁlm bacteria from an RBC to obtain de-
tailed information on the microflora present.  Organic loading rate was varied and the
effect on ba.cteriﬂ morphology was investigated.

A great number and variety of cells was observed in the most heavily loaded RBC
compartments. The distribution between gram-positive and gram-negative bacteria
appeared to be equal. The large gram-positive cells contained fewer inclusions than
simila.ﬂy sized gram-negative cells The smaller bacteria were observed to store large
amounts of PHB-like material. Polyphosphate and possibly sulfur inclusions were also
ob_served; -

; Kinner and Maratea found that the lower organic loading rates resulted in a pre-
_domina.htly gram-negative popula.tion-, and less diversity of cell types. The amounts of
PHB and polyphosphate were reduced and no sulphur inclusions were observed.

Bacteria resembling nitrifiers: were found in the final compartment of the RBC
operating at the.lowest loading rate 2gTOC /m?* — hr. The above bacteria contained
extensively gonvoluted cytomembranes, were often enclosed in common capsules, and
often contained polyphosphate-like inclusions. PHB was not stored in any of the above
cells.

2.3.2 Nutrient Removal using RBC processes

RBC processes have been used extensively in the past for carbon oxidation and nitri-
fication. The use of RBC’s for denitrification has been limited to date. To the authors
knowledge no RBC plant has been purposefully operated for enha.nce;i biological phos-
phorus removal as of yet. However, a number of plants have incorporated chemical

phosphorus removal into their process trains. The reason for the above is that many



Chapter 2. Literature Review ' 16

researchers hold the same view as Strom and Chung (1985) that it would be difficult
to employ RBC’s for the luxury uptake of phosphorus. Presented below is a literature
review of research on nutrient removal using RBC’s. Although by no means complete
it is felt that some of the most pertinent information has been praénted.

Pretorius (1971) used a laboratory scale RBC to treat anaerobically pretreated -
. domestic sefva.ge. The author used an inoculum from an activated sludge plant to
seed the process, and observed a good biological film on the discs after twenty-one -
days of operation. The rotating discs nearest the inlet were covered with a thick
filamentous growth of sphaerqtﬂus~ and beggiatoa. The remaining discé consisted of a
slimy indefinable film, made up of very fine filamentous cells together with a zoogleal
mass. Good COD removal and nitrification were reported. 'Pr'etorius‘ reported very poor
phosphorus removal using this system. In particular the TP concentration decreased
slowly from 13.2 to 10.6 mg/] across the RBC unit. The orthophosphate concenfmtion
remained virtually unchanged. |

Antonie et al. (1974) reported on the results of a study done at the Pewankee, Wis-
consin wastewater treatment plant. The above plant was the first full-scale American
facility using the RBC process. Primary clarification, two banks of four 3.1 m diameter
RBC units, secondary clarification, and aerobic digestion comprised the process train
of the 0..5 mgd plant. The authors investigated rotational disk velocity, hydraulic
loading, and effect of climatic conditions on treatment efficiency. A high degree of
BOD and SS removal and nitrification was reported. Stable operation under fluctu-
ating hydraulic and organic loading ax;d wastewater temperature was observed. Low
power, maintenance, and sludge handling costs were also cited as advantages of the
RBC process.

Davies and Pretorius (1975) studied the denitrification performance of an anaer-

obic RBC, with respect to carbon requirements, pH and temperature. Their study



Chapter 2. Literature Review ‘ 17

was divided into four sté.gm including adaptation of the RBC unit to denitrification, |
determination of the iowat carbon to nitrogen ratio necessary for complete denitrifi-
cation and the determination of the gffects of pH and temperature on denitrification

rate. The carbon to nitrogen (C:N) ratio was varied By changing the methanol feed

rate. Once the optimum C:N ratio wﬁs found the effects of pH and temperature vari-

ations were studied. The optimum C:N ratio for denitrification was found to be 2.6:1.

The optimum pH for denitrification was between 7 and 8.5. Values on either.Aside of
the reported range gave less than complete denitrification. The optirum temperature
range for denitrification was found to be between 10° and 30° C. All the above values

" were reported as being similar to those observed for activated sludge denitrification
units. The authors cOnclu&ed that the mechanical simplicity and ea.se‘ of operation of
the RBC make it a system worth considering for denitrification.

Hao et al. (1975) rgportéd on the results of a pilot study at the: Columbus, Indiana.
sewage treatment plant. An RBC unit was used for carbonaceous BOD, SS , and am-
monia nitrogen removals. Phosphate removal was accomplished by chemical addition.
Both liquid alum and ferric chloride were tried. Chemical addition to and after the
fourth stage was investigated. The addition of liquid alum directly to the fourth stage
appeared to affect efluent BOD and SS adversely. The authors hypothesized that the
chemical coating on the media decreased the bioiogica.l treatment efficiency, and that
chemical addition resulted in poor solids settleability. Addition of phosphorus precipi-
tating chemicals after the fourth stage resulted in improved BOD removals. When no
chemicals were added the authors reported phosphorus removals between 20 and 40
percent. The authors concluded that the RBC system provides good removals of BOD,
SS, and ammonia nitrogen for the Columbus wastewater under an hydraulic loading of
1.5gpd/ ft3.

Murphy et al. (1977) compared the denitrification capabilities of a suspended growth



Chapter 2. Literature Review ' ~ 18

system, a submerged RBC unit, and four upflow submerged packed columns. The den-
itrification rate for the RBC was found to be independent of nitrate and nitrite concen-
trations. Efficient and predictable removals at all temperatures normally encountered
were reported. The effluent from the RBC was found to be quite low in suspended
solids, indicating the possibility of eliminating further clarification.

Odegaard and Rusten (1980) studied nitrogen removal using RBC’s. The exper-
imental unit consisted of a submerged RBC for denitrification followed by a semi-
submerged RBC for nitrification. Nitrified efluent was recycled from the nitrifying
unit to the denitrifying unit. Raw wastewater was used as the carbon source for den-
itrification. Three different types of raw wastewater were used in the experiments
including synthetic sewage, municipal sewage, and landfill lea.cha.te. The authors found
that it wé.s unnecessary to cover the free water surface of the subnjgrged RBC, as den-
itrification took place at Oz concentrations in the water of 1 mg O, / l. The proposed
process was demonstrated to give good nitrogen removals for all three wastewaters.
Organic matter was found to be consumed at a rate of 3g COD /g NOx-N removed. To
achieve complete denitrification the ratio of soluble COD to NOx-N should be greater
than seven. The authors concluded that the main a.dva.nta.ges' of the process were that
no external carbon source was required, and that the process would be economical from
both an investment and operations view point.

Noss et al. (1980) studied wastewater recarbonation using an RBC. Pilot studies
were conducted using domestic sewage. Raw degritted wastewater was pumped to a
rapid mix tank where lime was added for phosphorus removal purposes. The wastewa~
ter then flowed through a flocculation basin, a primary settling tank, an RBC unit, and
finally a secondary clarifier. The concentration of phosphorus in the wastewater was
reduced from values as high as 10.5 mg/] to values of 2 mg/l or less. The RBC unit
successfully recarbonated the high pH wastewater with no deleterious effects on the



Chapter 2. Literature Review : 19

biofilm organisms being reported. Advantages to the above process included reduced
RBC surface area requiremenfs for BOD removal due to the BOD réduction achieved
 during chemical precipitation, and the production of an excellent environment for ni-
. trification in the later RBC stages due to biological oxicia.tion of organics in the initial
RBC stages. | v

Ouyang (1980) attempted to characterize the siudge f:om two conventional RBC
pilot fa.cilities. One facility had two stages, while the other had four. He found thé,t
biofilm thickness was dependent on the organic loading and rotational speed for both.
units. He attempted to compare the solids concentration in the RBC with the conven-
tional activated sludge plant using a value he referred to as the equivalent suspended
solids concentration (ESS). The ESS was defined as the dry weight of solids on the disks
in g/m? divided'by the liquid volume to disk surface areas as [/m?. Ouya.ﬁg found the
ESS td vary with the organic loading. He also found an average ESS of 9,000 mg/1
for thé 4 stage process when the BOD loading ranged from 10-641 g BOD/m? day.
The 2 stage process: had a.n average ESS of 11,000 mg/] for the same loading. It was
argued that the high values of ESS explained the higher efficiencies of RBC’s compared
to the activated sludge prdcess. Using the ESS and surface loading rates, the author
estimated the F /M ratio of the RBC process to be 0. 2 - 0. 4 g BOD/g ESS day, which
is similar to that of the activated sludge process.

Analysis of the biofilm was done and Ouyang reported an average volatile frac-
tion of 74% with a water content of 95%. The reported chemical composition was
C2Hs Ny e0Oz. RBC sloughed solids were reported to settle quickly. The treatability of
the RBC solids using aerobic or anaerobic treatment was reported to be better than
that. of activated sludge.

Hynek and Lemura (1980) looked at phosphorus and nitrogen removal using the
RBC. In particular the authors looked at nutrieht removal using Autotrols’ Bio-Surf



Chapter 2. Literature Review , 20

Process. Both conventional and submerged units were used. Conventional RBC units
were used for nitrification and BOD removal. Submerged RBC units were used for
denitrification. Methanol was the carbon source used for denitrification. Phosphorus
removal was achieved by alum or ferric chloride addition. The authors reportéd a
'minimum phosphorus removal of 80% using the Autotrol process.

Knéetz et al. (1980) studied the inhibitory effects of various heavy metal ions and
organic inhibitors. Laboratory scale activated sludge and RBC units were used in
their study. The authors found that-nitrifying and denitrifying rotating disc units,
and nitrifying-denitrifying activated sludge units had completely different responses to
inhibitory substances. The denitrifying RBC showed greater resistance to inhibition
by Cr®* and Ni'? than did the nitrifying RBC and activated sludge units. However,
nitrifying discs and activated sludge units tolerated Zn*? and Cd*? salts much better
~ than the denitrifying disc units. The activated sludge u.nits were not affected as greatly
by mercury salts as were both rotating disc units.

Of all the organics studied only dithane and dichlorophenol had significantly differ-
ent effects on the units studied. The denitrifying discs had a much higher tolerance for
dithane, while the nitrifying discs had a much higher tolerance for dichlorophenol.

Smith and Khettry (1980) reported on the results of a pilot study done by the
Ontario ministry of the Environment using RBC’s for complete nitrogen removal. The
pilot plant consisted of two RBC’s in series. The ﬁfst unit nitrified the incoming
wastewater. A second RBC was used for wastewater denitrification. The second RBC
was operated in both the submerged and semi-submerged modes to determine the effect
of disc submergence on denitrification efficiency. Close to full ammonia oxidation was
attained in the nitrification. RBC module. The DO concentration in the nitrifying
RBC was found to increase with increasing disc rpm at the expense of nitrate removal

in the denitrification module. When the denitrification module was operated in the



Chapter 2. Literature Review : 21

full submergence mode a nitrate removal efficiency of '91% was attained. The semi-
submerged mode of operation resulted in much lower nitrate removals. |

Singhal (1980) reported on phosphorus and nitrogen removal at the Cadillac, Michi-
gan wastewater treatment plant. RBC’s were used for ammonia nitrogen removal and
a.ddifion of ferric chloﬁde to the aeration system was used for phosphorus removal.
The author found high concentrations of heavy metals in thé ferric chloride being used
for phosphorus removal. The heavy metals were found to accumulate in the biofilm of
the nitrifying RBC and it was hypothesized that they may inhibit nitrification to some
degree. ‘

The Japanese company Kubota (1980) made a Japanese patent application for an
RBC system to provide nitrification and denitrification in the same reactor. Nitrifi-
cation would be carried out in the RBC unit when the discs were partially immersed
in wastewater. Denitrification would be carried out when the discs were completely
submerged in the wastewater. The advantages claimed for this system included the
fact that nitrification and denitrification could Be carried out in the same RBC ﬁx_ﬁt,
installation costs are saved, the addition of a carbon source for the denitrification pro-
cess is not required, and the amount of alkali matter used in the nitrification process
is decreased dué to the increase in alkalinity in the denitrification procedure.

Masuda et al. (1983) used a completely closed RBC unit to investigate simultaneous
nitrification a.nd denitrification (SND) in an RBC biofilm. Vent holes in the reactor
~ were closed and the experimenters. monitored the concentrations of oxygen, nitrogen,
and total gas with time. The removal rate of nitrogen due to simulta.neoué nitrification
and denitrification was found to be dependent upon ammonia loading, organic loading,
mean cell residence time, and the pressure of oxygen in the gas phase. A long mean cell
residence time accompanied by low concentrations of ammonia and organic matter re-

sulted in increased removal of nitrogen by simultaneous nitrification and denitrification.



Chapter 2. Literature Review | 22

High ammonia and organic loadings a.nd short mean cell ;'esidence time resulted in little
nitrogen removal by SND. Experiments were conducted in which ammonia and organic
loadings, as well as the partial pressure of oxygen were varied. The ré,te limiting step
for SND was goverened by the partial pressure of oxygén. When the partial pressure
of oxygen wa$ llow, nitrification limited SND in the biofilm. As the partial pressure of
oxygen increased, the diffusion of organic matter to the denitrifying bacteria limited
SND. The value of partial pressure governing the rate limiting step was dependent on
the organic loading. Experiments were carried out to determine the optimum C/N
ratio for SND.

Masuda et al. developed a biofilm model to explain their réults. It was propoée&